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Reference documents for the test:
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Major standards of measurement used in the test:
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Name of Equipment/Serial No.  Certificate No./Due date Metrological Characteristic =~ Traceability Institute
MR BRI E/  GTC01824051332-001/ ACV:Upg=0.08% IR 737 e Rl
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401B-10123-0074 2025-12-05 DCV:U,0.04%
DCI: U, =0.05%(k=2)
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Place of the test:
o 4 355 2% 12F - R 25125 C FIXHEREE . 60/58 %
Environmental of the test Temperature Relative humidity
W L AR E RIS R R 52 IR e Note: 1.The results relate only to the items test.
2. KGR NG BEAAE, NEES E R . 2.This report shall not be reproduced except to full, without the
3. MRS ToAR A F] 55 F AL written approval of our laboratory.
4. IE S EEIESFE S, 3.This report shall not be valid without stamp of our institute.
5. AWRZ R H Mo KA H B 4.This report No. is according to the record No.

5.The approved date is ths date of issue of the certificate.
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1. <M BRI AE IR
SRR VAR a~ME NE R ZE RFIRZE A Sl 2
V) ¢) ¢ ¢) ¢) HlER
[F]4H 0 1 1 +10 G
NG 120 117 -3 +10 s
ANEIAH 240 244 4 +10 G
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o e R TR L I K TR B I [A] s
s (V) V) () (min) R
500 580 4.1 3 s
2 500 580 4.1 3 G
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